
Group: FOCS-SUPERFOCS

Engine: LDW 903   Drawing: M

STARTING

POS. CODE DESCRIPTION Qty

  1 1780.015 bolt M 10 X 1,5 X 70 1

  1 1780.129 bolt M 10 X 75 (alt.33 A) 1

  2 7625.022 washer  diam.10,5 (alt.45/65A) 1

  2 7625.256 washer diam. 10,5 1

  3 9732.064 screw M 8 X 30 3

  4 3240.033 nut M 10 1

  5 8725.060 alternator  support  33A 1

  5 8725.094 alternator  support  45-65-80 A 1

  6 2100.074 preheating glow plug 24 V 3

  6 2100.089 preheating glow plug 12 V 3

  7 2185.548 glow plug wire 2

  8 1770.014 bolt M 8 X 45 1

  8 1780.015 bolt M 10 X 1,5 X 70 1

  9 7625.012 washer diam. 8,4 1

  9 7625.022 washer  diam.10,5 (alt.45/65A) 1

 10 1157.261 eXternal volt.alternator  12V-33A 1

 10 1157.270 EXTERNAL VOLT. ALTERNATOR  12V-65 A 1

 10 1157.360 eXternal volt.alternator  12V-45 A Iskra 1

 10 1157.383 eXternal volt.alternator  24V-35A 1

 11 6275.160 plate M  8 (X alternator  33A) 1

 12 5840.172 starting motor  24V 1,6KW 1

 12 5840.194 starting motor  12 V 1,1 KW 1

 12 5840.201 starting motor with dust guard 1

 12 5840.224 starting motor 12V 1,7KW 1

 13 9730.046 screw M 10 X 35 2

 14 6745.050 oil switch  0,3 bar (M 12) 1

 14 6745.056 oil switch 1,4 bar (white mark) 1

 15 4670.060 copper gasket diam.12 1

 16 «–––––» relay 0

 20 3240.004 nut M 5 3

 21 7626.066 washer 3

 22 3240.004 nut M 5 1

 22 3240.020 nut M 8 1

 23 7565.003 washer diam. 5 1

 23 7565.007 washer diam. 8 1

 24 «–––––» starting motor wire - no longer avail. 0

 25 2145.014 regulator cap 1

 26 7362.228 voltage regulator. 12V 14/26A-6 contacts for alternator 3 wires 1

 26 7362.298 voltage regul.12 V maX 30 A - 5 contacts for alt.2 wires 1

 26 7362.314 volt.regulator 12V 30A fitted for electronic tachometer - 5+W c 1

 26b 7362.324 voltage regul.12 V maX 30 A - 5 contacts for alt.2 wires 1

 26b 7362.325 volt.regulator 12V 30A fitted for electronic tachometer - 5+W c 1

 26c 7362.344 voltage regul.12 V 30 A - 6 contacts for alt.3 wires 1

 27 «–––––» inlet 0

 29 2185.867 glow plug wire 1

 30 2193.106 contr boX 24V 1

 30 2193.204 contr boX 12V 1

 31 8565.079 stator for alternator 3 wires 12V 20A (for ceramic rotor) 1

 31 8565.083 stator for alternator 2 wires 12V 30A (for ceramic rotor) 1

 31b 8565.090 stator for alternator 2 wires 12V maX 30A (for ceramic rotor)- 1

 31b 8565.091 stator for alternator 2 wires 12V 20A (for ceramic rotor)- 3600 1

 31c 8565.102 stator for alternator 3 wires 12V 20A (for ceramic rotor) 1

 32 1557.103 wire connection 1

printed by LOMBARDINI:   23.09.2014  -      1



Group: FOCS-SUPERFOCS

Engine: LDW 903   Drawing: M

STARTING

POS. CODE DESCRIPTION Qty

 33 6491.013 pipe elbow 1

 34 5830.161 connection boX 1

 35 3800.035 flange h=161 (for alternator into flywheel) 1

 38 3810.024 flange for starting motor 1,6 KW 1

 40 2185.905 wire for voltage regulator 1

 41 2185.971 wire with diode 24V 1

 41 2186.143 wire with diode 12V 1

 42 5041.274 key switch 1

 43 8545.507 bracket 1

 44 «–––––» electric panel - see Pos. M 57 0

 45 4062.233 fuse  50 A 1

 46 «–––––» wire 0

 48 6995.037 alternator pulley (Marelli type) 1

 49 9718.205 alternator  fan (Marelli type) 1

 50 7369.202 preheating plug control boX 1

 51 8545.399 regulator support 1

 52 6275.154 plate 1

 53 1557.122 connection 2 ways 2

 54 1557.119 connection 14 male contacts 1

 55 1557.118 connection 14 female contacts 1

 56 4775.540 guard 2

 57 7245.432 EL.PANEL ASS.Y 7 lights (12V) 1

 57 7245.452 el.panel 7 lights (12V) 1

 57 7245.455 el.panel 7 lights (24V) 1

 57a 7245.431 EL.PANEL ASS.Y with stop device 1

 57a 7245.453 el.panel with stop device 1

 58 2185.962 wire eXtension mm 2000 1

 58 2186.105 wire eXtension mm 1000 1

 59 2186.107 wire for dashboard 1

 59a 2186.109 wire for dashboard 1

 59b 2185.999 wire for dashboard on engine with warning light/sensor for elec 1

 60 2145.060 guard 1

 61 1557.100 connecting holder 1

 62 1557.101 connecting holder 1

 64 9180.188 faston female 4,25 12

 65 9180.187 faston male 2,76 12

 66 9180.189 faston male 9,5 2

 67 9180.190 faston female 8,5 2

 69 1557.128 connection boX 9,5 mm female contacts 1

 70 «–––––» joint - not available 0

 70a 2145.065 guard 2

 71 1557.130 connection boX 6,35 mm female contacts 1

 72 9180.132 faston female 9,5 1

 73 9180.056 faston female 6,35 3

 76 9730.325 screw M 5 X 10 4

 77 «–––––» fuse  15 A 0

 78 3240.033 nut M 10 2

 93 7245.424 panel 1

 94 2527.089 connector 2

printed by LOMBARDINI:   23.09.2014  -      2



Additional Info - Engine: LDW 903  Drawing: M

STARTING

Pos. Old part Serv.Lett. Notes S.No/Date

M  1 1780.027 320071 - 3957074

M  1 1780.027 330043 - 3468710

M  2 7625.256 320071 - 3957074

M  5 8725.050 330043 - 3468710

M  5 8725.053 320071 - 3957074

M  6 2100.058 330049 - 3428660

M  8 1780.027 330043 - 3468710

M  8 1780.027 320071 - 3957074

M  9 7625.020 330043 - 3468710

M  9 7625.256 320071 - 3957074

M 10 1157.070 330043 - 3468710

M 11 6275.146 330043 - 3468710

M 12 5840.156 330040 - 3369915

5840.146 320082 - 3942035

M 14 6745.052 320083 - 3993368

M 16 5041.233 330040 -  fitted until shown engine s.no 3369914

M 17 6456.039 330040 -  fitted until shown engine s.no 3369914

M 18 8150.022 330040 -  fitted until shown engine s.no 3369914

M 26b 320099 - 4484785

M 26b 320099 - 4484785

M 27 6740.153 330043 -  fitted until shown engine s.no 3468709

M 29 2185.862 330049 - 3428660

M 30 2193.084 320076 - 3969618

2193.134 IT0086 - 5137005

M 31 8565.077 320068 - 3671385

M 31 8565.076 320068 -  old type superseded by 8565.079 + 7362.228 3671385

8565.107 320089 -  old one was 8565.080 4219976

M 31b 320099 - 4484785

M 31b 320099 - 4484785

M 42 5041.020 D096 - 5252706

M 44 7245.346 D085 -  fitted until shown engine s.no - then see Pos. M 57 4257255

M 44a 7245.347 D085 -  fitted until shown engine s.no - then see Pos. M 57 4257255

M 46 2185.882 D085 -  fitted until shown engine s.no - then see Pos. M 58 4257255

M 47 2185.903 D085 -  fitted until shown engine s.no - then see Pos. M 59 4257255

M 57 D085 Pos. 57-93-94  -  starting from shown engine s.no 4257255

7245.398 D094 Pos. 57-93-94  - 4888845

7245.430 D096 Pos. 57-93-94  - 5252706

M 57 D094 - 4888845

7245.408 D096 - 5252706

M 57 D094 -  starting from shown engine s.no 4888845

7245.416 D096 -  starting from shown engine s.no 5252706

M 57a D085 Pos. 57a-93-94  -  starting from shown engine s.no 4257255

7245.399 D094 Pos. 57a-93-94  - 4888845

M 57a D094 - 4888845

7245.436 D096 - 5252706

M 58 D085 -  starting from shown engine s.no 4257255

M 59 D085 -  starting from shown engine s.no 4257255

2185.960 D094 - 4888845

M 59a 320099 - 4484785

2185.974 D094 -  substitution 4888845

M 59b 320116 - 4961990

M 69 320099

printed by LOMBARDINI:   23.09.2014  -      3



Additional Info - Engine: LDW 903  Drawing: M

STARTING

Pos.
Old part Serv.Lett.

Notes
S.No/Date

- 4484785

M 70 4776.500 320099 - 4484785

M 71 320099 - 4484785

M 77 non cod D094 - 4888845

printed by LOMBARDINI:   23.09.2014  -      4



E
n
g
in

e:
 L

D
W

 9
0
3
  
D
ra

w
in

g
: 
M

p
ri
n
te
d
 b
y
 L
O
M
B
A
R
D
IN

I:
  
 2
3
.0
9
.2
0
1
4


